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7 ||| Spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 de A __ — MW" e -40 dBm _Mw\h_..'._ A mas?
[ il | IR B )|
et
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 906.68416 MHz -45.77 dBm -32.77 dB 30,000 MHz 1,000 GHz 1.000 MHz 945.94953 MHz -45.890 dém -32,80 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.64753 GHz -46.12 dBm -33.12 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60807 GHz -45.90 dBm -32.90 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.96527 GHz -44,76 dBm -31,76 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,51326 GHz -44,88 dBm -31.88 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94492 GHz -40.52 dBm -27.58 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.94400 GHz -40.80 dBm -27.80 db
9.000 GHz 13.000 GHz 1.000 MHz 12.61880 GHz -40.9¢ dBm -27.94 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63380 GHz -40,95 dBm -27.95 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.54655 GHz -37.16 dBm -24.16 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54505 GHz -37.01 dBm -24.01 dB
~ —_— = ~ — =
L JL ) L JL J
D: G. ER
Highest Channel / QPSK
Spectrum mr?
Ref Level 0.00 dém Offset 12.00 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dém » — A A e N
W-M' - M
U d
-60 dBs
-70 des
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 852,39130 MHz -46.00 dBm -33.00 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.62906 GHz -46.13 dBm -33.13 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,49635 GHz -44.75 dBm -31.75 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.89293 GHz -40.74 dBm -27.74 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64979 GHz -41.07 dém -28.07 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.53056 GHz -37.05 dBm -24.05 dB
i
I J [
Date: 9.NOY 02:49:1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 25/ 10MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 d8 e P o e (| -400 B oo e e
Sy e Pk IEPITES, e P e
1
i ilen
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 890.20240 MHz -46.02 dBm -33.02 dB 30,000 MHz 1,000 GHz 1.000 MHz 919.77261 MHz -45.,96 dBm -32.96 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.67859 GHz -45.94 dBm -32.94 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.46954 GHz -46.05 dBm -33.05 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.97571 GHz -44,82 dBm -31.82 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.50211 GHz -44,93 dBm -31.93 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94092 GHz -40.75 dBm -27.75 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93792 GHz -40.76 dBm -27.76 db
9.000 GHz 13.000 GHz 1.000 MHz 12.61930 GHz -40.93 dBm -27.93 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.61830 GHz -40.94 dBm -27.94 d
13.000 GHz 19,500 GHz 1.000 MHz 15.52306 GHz -37.19 dBm -24.19 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54655 GHz -37.17 dém -24,17 d&
— —_— ~ —
L JL ) L L JL J e
D: G. ER 2

Highest Channel / QPSK

Spectrum mr?
Ref Level 0.00 dém Offset 12.00 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 a& I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dém — . — LY Ao [ e
| et R p "
il dg
-60 dBs
-70 dB
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1.000 GHz 1.000 MHz 901,35182 MHz -45.78 dem -32.78 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.58666 GHz -46.16 dBm -33.16 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,50930 GHz -44.73 dBm -31.73 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92042 GHz -40.66 dBm -27.66 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.62680 GHz -40.81 dém -27.81 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.52756 GHz -37.16 dBm -24.16 dB
i
JL J
Date: 9.NOV 02

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 25/ 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

Spe Y

Ref Level 0,00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
.40 dB LY, S 40 dBrm A e,
L Fo g T— R S S T —
W-M
el dEm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 865.47976 MHz -45.84 dBm -32.84 dB 30,000 MHz 1,000 GHz 1.000 MHz 852.39130 MHz -45.87 dBm -32.87 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.65088 GHz -45.94 dBm -32.94 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.62948 GHz -46.16 dBm -33.16 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.97427 GHz -44,80 dBm -31.80 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,51110 GHz -44,97 dBm -31,97 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.95442 GHz -40.84 dBm -27.84 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93592 GHz -40.73 dBm -27.73 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.61680 GHz -40.76 dBm -27.76 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.62430 GHz -40,97 dBm -27.97 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.54305 GHz -37.16 dBm -24.16 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54105 GHz -37.11 dBm -24,11 d&
~ —_— ~ —
L JL ) L L JL J e
D: o 02:54:09 ER

Highest Channel / QPSK

Spectrum mr?
Ref Level 0.00 dém Offset 12.00 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 a& I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBm > w"‘ T VR
th o i M
-60 dBs
-70 dB
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1.000 GHz 1.000 MHz 83542479 MHz -46.03 dem -33.03 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.60387 GHz -45.89 dim -32.89 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,51074 GHz -44.77 dBm -31.77 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.93642 GHz -40.75 dBm -27.75dB
9.000 GHz 13.000 GHz 1.000 MHz 12.63480 GHz -41.02 dém -28.02 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.56105 GHz -37.09 dBém -24.09 dB
i
I J -
Date: 9.NOV 0Z2:56:34

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 25/ 20MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 dB P LY, N ~ 40 dBrm - LY. —_—
- ﬁ...w"“"“"" v
= dEm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 889.71764 MHz -45.97 dBm -32,97 dB 30,000 MHz 1,000 GHz 1.000 MHz 842.2113% MHz -45.,89 dBm -32.8% dB
1.000 GHz 1.840 GHz 1.000 MHz 1.59967 GHz -45.97 dBm -32.97 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.75037 GHz -46.11 dBm -33.11 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.97463 GHz -45.04 dBm -32,04 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.06851 GHz -44,77 dBm -31.77 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52592 GHz -40.72 dBm -27.72 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91842 GHz -40.72 dBm -27.72 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.63280 GHz -40.96 dBm -27.96 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64779 GHz -40.75 dBm -27.75 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54155 GHz -37.22 dBm -24,22 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.56005 GHz -37.00 dBm -24,00 d&
— —_— = ~ — =
L JL ) L JL J
D: G. ER

Highest Channel / QPSK

Spectrum mr?
Ref Level 0.00 dém Offset 12.00 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 a& I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dem — P A e e [P et
| R S e s
o dg
-60 dBs
-70 dB
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1.000 GHz 1.000 MHz 910.56222 MHz -46.01 dem -33.01 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.67397 GHz -46.11 dBm -33.11dB
1,920 GHz 3,000 GHz 1.000 MHz 2,50534 GHz -44.83 dBm -31.83 d8B
3.000 GHz 9.000 GHz 1.000 MHz 6.95192 GHz -40.81 dBm -27.81 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.63530 GHz -40.90 dém -27.90 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.51756 GHz -36.96 dBm -23.96 dB
i
I J -
Date: 9.NOV 03:00:14

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamon . FCC RADIO TEST REPORT Report No. : FG422321-02A
Frequency Stability
Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0030
40 Normal Voltage 0.0031
30 Normal Voltage 0.0030
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0010
PASS
-10 Normal Voltage 0.0002
-20 Normal Voltage 0.0015
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0046
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0026
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 3.465 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 AB-32 of 32
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. 1 FG422321-02A

LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode

Mod.

QPSK

LTE Band 26 / 15MHz

RB Size

16QAM

64QAM

256QAM

Middle CH

Full RB
4.93

Full RB

Full RB

Full RB

Limit: 13dB
Result

5.83

6.20

6.52

PASS

LTE Band 26 / 15MHz /| QPSK
Middle Channel / Full RB

LTE Band 26 / 15MHz / 16QAM

Spectrum & Spectrum &
Ref Level 30.00 cbm  Offset L1, 10 db Ref Level 30.00 cbm  Offset L1, 10 db
o att 0 dB__AQT 2 ms ® RBW 20 MHz o att 0 dB__AQT 2 ms ® RBW 20 MHz
@152 view @152 view
B e
o T o \'
=
<
0.0 - 0.0
¥

1E- 1E-
E- \ 1E

i |

| i

| |

CF B36.5 1z Mean Pwr + 20.00 dB F 836.5 4. Mean Pwr + 20.00 dB
Complementary Cumul i Samples: 130000 Compl ry Cumulative Distribution Function Samples: 130000
Mean | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 22,29 dem 27,66 dBm 37 d8 2.35 0B 417 0B +.93 0B 5.16 08 Trace 1 [ o140 dem 27,73 dem 5.33 d8 2.93 d8 4.87 d 5.83 d8 6.17 08
—— i ——
[TTITT ™ )

LTE Band 26 / 15MHz / 64QAM

LTE Band 26 / 15MHz / 256 QAM

Middle Channel / Full RB

Spectrum 3 Spectrum 3
Ref Level 30.00 cbm  Offset L1, 10 db Ref Level 30.00 cbm  Offset L1, 10 db
o att 0 dB__AQT 2 ms ® RBW 20 MHz o att 0 dB__AQT 2 ms ® RBW 20 MHz
@152 view @152 view
] -
o - o e
> e
Y Bk
0. 0. :
5
14 5 1E4
A kY
1€ | 1€ 1
1 X
Y
CF B36.5 1z Mean Pwr + 20.00 dB CF B36.5 1z Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Functio Samples: 130000 Complementary Cumulative Distribution Functio Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,29 dbm 27,56 dém 7.27 d8 3.01 d6 £.13 dB 5.20 dB 5.87 dB Trace 1 [ 18,27 dbm 26,27 dém 8.01 d8 3.07 d8 5.16 d8 5.52 d8 7.36 08
e — e
[ [ CEEREEEN ]

TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.32 1.37 3.12 3.1 5.05 4.95 9.75 9.86 | 14.56 | 14.35 - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.26 1.33 3.00 3.02 4.96 5.07 9.83 9.75 | 1429 | 14.23 - -
TEL : 886-3-327-3456 Page Number 1 A7-2 of 29

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG422321-02A

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Gl

ectrum ctrum
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,10 dB & RBW 30 kHz
o att 30dB SWT  63.2ps @ VBW 100 kHz  Mode FFT e att 30 dE SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.55 dm| mili] 3 dBm
836.11400 MHz 836.16990 MHz
e Uy - ndB 26.00 dB & ndB 26.00 dB
104 it A tad: 1" Ateataat 1.328700000 MHz 104 T e P B e 1.379000000 MHz
Qfactor | 6204 7 Q factor 606.4
o | . 0 d
1/ N 1z
-od Z -10d
v N - N
20 d =~ S 20 di i
20 8T ] A ~—
/ | o)
an 0
-40d -40 d
50 df -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value Function Function Result Type | Ref | Tre | X-value | ¥-value Function Function Result
ML 1 836.114 MHz 15.55 dBm ndB down 1.3267 MHz ML £36.1659 MHz 14.73 dBm ndB down 1,379 MHz
TL 1 835.8343 MHz -10.46 dam nds 26.00 dB TL L 835 8287 MHz -11.31 dam nds 26.00 d&
T2 1 837.1625 MHz -10.35 dém  factor 629.3 T2 1 £37.2077 MHz -11.32 dém  factor 606.4
L I ) - ( ) ] b

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 17.46 dBm| 16.34 dBm|
1 837.02750 MHz 835.96650 MHz
e o B 26.00 dB| o . e 26.00 dB
w0 1 b - 3.128900000 MHz| wd e indiinind o 3.116900000 MHz
7 Qfa 267.5) ] 268.2
/
od ~ 0 di £ L
! -
. i
-10 df / 10 d —
/ /
20 d / = 20 di
PAYAYY e L ™ M
-30 ~dtr
-40 ds -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 837.0275 MHz 17.46 dBm nd@ down 3.1289 MHz M1 B35.9665 MHz 16.34 dBm nd@ down 21169 MHZ
TL 1 834.9476 MHz -8.33 dBm nd8 26.00 dB TL L £634.9416 MHz -9.78 dBm 26.00 dB
T2 1 838.0764 MHz -8.70 dBm Q factor 267.5 T2 1 B3B.0584 MHz -9.59 dBm 268.2
L J - L ) J -
ectrum -
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 8 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 5.51 dBm mili] 14.00 dBm|
837.58900 MHz 837.39900 MHz
20 . 26.00 dB| 2 26.00 dB|
04 NN PO A T ATE S N, 5.055000000 MHz 104 T, et 4.955000000 MHz
7 a factor \ 165.7 | 169.0
2 : | o
Y X /
y \
104 E: 104 LB
7/ 7
/ \ /
20 d —r=—t =
L T o A,
=30 s
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837,589 MHz 15.51 dsm ndB_down E.055 MHz ML 37,300 MHz 14.00 dBm ndB_down 4,955 MHz
TL 1 833.943 MHz -10.34 dBm nd8 26.00 dB TL L £34.022 MHz -12.14 dBm n 26.00 dB
T2 1 838.998 MHz -10.64 dBm Q factor 165.7 T2 1 B3B.97B MHz -12.29 dém Q factor 169.0
L U J - L JU J -

TEL:
FAX:

886-3-327-
886-3-328-4978

3456

Page Number
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ssanranas. FCC RADIO TEST REPORT Report No. : FG422321-02A

LTE Band 26

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum z hectrur l'm
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,10 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode FFT e att a0dE SWT 12,6 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max @17k Max
mili] 17.68 dBm| mili] 16.54 dBm|
1 633.6430 MHz| 837.7590 MHz
20 N X 26.00 dB 20 A A N _ndB_ . 26.00 dB
04 [ 9.750000000 MHZ . T e ad I Bl ©.870000000 MHz
b 1 Q factor 85.5 7 Q factor Y 84.9
LEE 7 0 dle "‘
¥
-10 dBm va -10 dBm
J
20 dam e - 20 dem
R v - = AP -
AL - R S
-30 d8m s
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | ¥-value | __Function | tion Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
M. 1 17.68 dém ndB down 9.75 MHz ML 759 MHz 16.54 dBm ndB down 9,87 MHz
T1 1 831.585 MHz -8.38 dBm ndé 26.00 dB T1 1 525 MHz 9 dBm ndé 26.00 d8
T2 1 841.335 MHz -8.75 dBm  factor B5.5 T2 1 841,395 MHz -9.14 dBm  factor 84.9
L L J [ L JL J [

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum hectrur l“qn
Ref Level 30.00 GBm  Offset L1110 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps @ VBW 1MHz Mode FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz Mode FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
MiL1] 16.20 dbm) MiL1] 5 dim
o 838,3880 MHz N 835.1210 MHz
20 . N T lI[‘\ﬂ 26.00 dB| 2 26.00 dB|
04 putp AN e LR ey 14.565000000 MHz o PAY kY, 14.356000000 MHz
- T Q factor ‘l 57.6) i 58.2
0 0 de ! L
-10 dBm -10 dém |] v
N N / \
20 dBm - o 20 dB"‘,. P A ]
o X ] W
530 dem ~30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 838,388 MHz 16.20 dam nd8 down 14.565 MHz ML 121 MHz 14.85 dam nd8 down 14,356 MHz
T1 1 829.277 MHz -9.68 dBm nd8 26.00 dB T1 L £20.367 MHz -11.97 dam nd8 26,00 d8
T2 1 843.843 MHz -10.06 d8m Q factor 57.6 T2 1 B43.723 MHz -11.01 d8m Q factor 58.2
~ I 4 L S JL 4

N/A N/A

TEL : 886-3-327-3456 Page Number 1 A7-4 of 29
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG422321-02A

LTE Band 26

ectrum L? ctrum l"r‘,‘
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,10 dB & RBW 100 kHz
o att 30dB SWT  63.2ps @ VBW 100 kHz  Mode FFT e att SWT 1045 @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.71 dBm| mili] 14.72 dBm|
83647200 MHz 835.31920 MHz
e b ndB 26.00 dB & ndB 26.00 dB
04 P e BN A 1269900000 MHz 104 BhaVal- LS e e N 3.003000000 MHz
} Q factor 658.7] / Q factor \ 278.2
] \
g od ; \
T N r{ ¥
BUE! = -10d v
A N / N,
20 d 20 di
\ e T e
a0 3l
Ry Tk =y
o VA
40 df -40 d
50 df -50 di
-60 df -60 o
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.472 MHz 15.71 dBm ndB down 1.2659 MHz ML B35.3182 MHz 14.72 dBm ndB down 3,003 MHz
T1 1 835.8578 MHz -10.28 dam nds 26.00 dB T1 L 835.0195 MHz -11.51 dam nds 26.00 d8&
T2 1 837.1376 MHz -10.18 dém  factor 656.7 T2 1 B38.0225 MHz -11.51 dém  factor 278.2
L J J (] L Jjd ] ) wo
ectrum L? pectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,10 dB & RBW 300 kHz
o att a0ds BWT 10 s @ VBW 300 kHz  Mode FFT e att a0dE SWT 12,6 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.71 dém| mili] 15.81 dBm|
83868800 MHz 6386980 MHz
e ndB 1 26.00 dB & . N ) 26.00 dB
04 %, (TN NN B U TS 4.965000000 MHz 104 Aaran At Waiah® RV Rt ©.830000000 MHz
il’ afa 1 168.9 7 Qe 85.9
}
od ! od
/ i/ ﬁ
“10 4 - 10 di /J 4
|
20d f - 20d L
, . /
o ST S g
: o |30 domtr
-40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 838.688 MHz 13.71 dBm ndB_down 4.955 MHz ML E38.608 MHz 15.81 dem ndB_down 9,83 MHZ
TL 1 834.082 MHz -12.11 dém ndd 26.00 dB T1 L B31.465 MHz -10.05 dém ndd 26.00 dB
T2 1 839.047 MHz -12.34 dam qQ factor 168.9 T2 1 841,315 MHz -10.88 dam qQ factor
L JL J o L JL J
ectrum L?
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode FFT
SGL Count 100/100
[@ 17k Max
mili] 13.92 dém|
839.1070 MHz
e 26.00 dB
foie 14.206000000 MHz
wod 58.7]
od ;l
04 -
\
20 d
= [t M
AT T
40 df
50 d
-60 d
CF B36.5 MHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 839.107 MHz 13.92 dBm ndB_down 14,296 MHz
TL 1 829.387 MHz -12.55 dém ndd 26.00 dB
T2 1 843.583 MHz -11.81 dam qQ factor 8.7
L JL J o

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG422321-02A

LTE Band 26

ectrum LE;“ ctrum l“r‘,‘
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,10 dB & RBW 100 kHz
o att 30dB SWT  63.2ps @ VBW 100 kHz  Mode FFT e att a0de SWT 1045 @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.43 dBm| mili] 14.68 dBm|
836.05800 MHz 836.44010 MHz
e ML 26.00 dB| & n ndB 26.00 dB|
. 1.331500000 MHz . . A RV T 3.027000000 MHz
10 df e T . 10 B 276.5
7 = 627.9 7 a factor \ 276.3
od od
1/ 2
-od 11/ - -10d 7
/
20 df \ 20 df F Y
a0 4 \‘ 30 / k
- . S0 dpep———=—= ==
N S e 0 PR s A
Ly 40 di
50 df -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.058 MHz 12.43 dBm ndB down 1.3315 MHz ML £36.4401 MHz 14.68 dBm ndB down 3.027 MHz
T1 1 835.8399 MHz -13.51 dém ndé 26.00 dB T1 1 834.9895 MHz -11.52 dém ndé 26.00 d8
T2 1 837.1713 MHz -13.64 dém  factor 627.9 T2 1 B38.0165 MHz -11.57 dém  factor 276.3
L J J (] L Jjd ] ) wo
ectrum LE;“ pectrum l“r‘,‘
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,10 dB & RBW 300 kHz
o att a0ds BWT 10 s @ VBW 300 kHz  Mode FFT e att a0dE SWT 12,6 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.27 dBm| mili] 12.91 dBm|
834.47200 MHz 8378190 MHz
2 1 ndB 26.00 dB & M1 ndB 26.00 dB
b Bu . 5.075000000 MHz . L A e By ©9.750000000 MHz
wod rd T et 164.4 n 7 Q 85.9
od ; 0d /
-10d 10 di vl
7
20 d 20 di [
7 5 7
30 A -0 <Yt S
LR D N, oy —
-40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 834.472 MHz 12.27 dBm nd@ down 5.075 MH2 M1 1 837.819 MHz 12.91 dBm nd@ down 9,75 MHz
TL 1 833.983 MHz -13.88 dém ndd 26.00 dB T1 L B31.645 MHz -13.00 dém ndd 26.00 dB
T2 1 839.067 MHz -13.78 dam qQ factor 164.4 T2 1 841,395 MHz -13.10 dam qQ factor
L JL J o L JL J
ectrum LE;“
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode FFT
SGL Count 100/100
[@ 17k Max
mili] dBm|
3.0230 MHz
e ndB 26.00 dB
B, 14.236000000 MHz
wd K CaAaa=s Gta 58.5
0 {
04
20 d ya
/
e Y T
50 d
-60 d
CF B36.5 MHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 833.023 MHz 12.57 dBm ndB_down 14.236 MHz
TL 1 829.337 MHz -13.67 dém ndd 26.00 dB
T2 1 843.573 MHz -13.84 ddm Q factor 58.5
L JL J o

TEL : 886-3-327-
FAX : 886-3-328-

3456
4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

Occupied Bandwidth

LTE Band 26 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.72 2.72 4.48 4.51 9.19 9.01 13.48 | 13.46 - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 1.08 273 2.71 4.50 4.47 9.04 9.04 | 1345 | 13.39 - -
Page Number 1 A7-7 of 29
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG422321-02A

LTE Band 26

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

(Spectrum ) (@ =
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 30 kHz ReflLevel 30.00 dbm  Offset 11,10 db @ RBW 30 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode FFT b ALt 30 de SWT 63.2 ps @ VBW 100 kHz  Mode FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.24 dBm) MiL1] 15.25 dBm)
2 e 636,B86640 MHz o 836,706620 MHz
] w M\&E‘f\" 1.096650335 MHz| JW‘:X:O\ c Bw 1.096090391 MHz
A} y s A
e 1 oa P A A
od i 0
-10 df -10 d
204 / — 20d = <
Nt ~ ] A ]
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 10001 pts Span 2.8 MHz CF 836.5 MHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.38664 MHz 16.24 dBm ML 835, 70662 MHz 15.25 dam
T1 1 835.955454 MHz 9.64 dBm Oce Bw 1.096650335 MHz T1 L 835.953215 MHz 7.08 dam Oce Bw 1.096090391 MHz
T2 1 837.052105 MHz 8.61 dam T2 1 837.049305 MHz 6.70 dam
L ] J - \ JU J ) v

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ectrum L"e‘;“ vectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db @ RBW 100 khz
jo ALt 30d8 8SWT 1B.0 ps & VBW 300 kHz Mode FFT b ALt 30 de SWT 1B.9 ps & VBW 300 kHz Mode FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 17.90 dbm) MiL1] 16.70 dBm)
2 1 836,430410 MHz o " #37.576090 MHz
|_ ‘_v_r\/\_w'\d_mgﬁn_npv,%_/\. 2.729727027 MHz I W‘J\WVWM\&;‘S:;\»”\“-\; 2.721927807 MHZ|
10 df - 10 d -
f { \
\ . | \
od v 0
104 ."‘ \ 104 / 4
/ A Y
204 — 20d P =
A ol o o e ]
“n et
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 10001 pts Span 6.0 MHz CF 836.5 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.43041 MHz 17.90 dem ML 83757800 MHz 16.70 dam
T1 1 935.134537 MHz 10.06 dBm Oce Bw 2.729727027 MHz T1 L 835.133337 MHz 10.92 dBm Oce Bw 2.721927807 MHz
T2 1 837.864264 MHz 11.90 dam T2 1 837.855264 MHz 9.51 dam
L I 4 [S JL -

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

& =
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,10 dB & RBW 100 kHz
o att a0ds BWT 10 s @ VBW 300 kHz  Mode FFT e att SWT 1045 @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 90 dBm mili] 14.66 dBm|
20 . 837.536900 MHz - 837.037900 MHz
- Oqc Bw . 4.486551345 MHz T oce Bw 4.513548645 MH|
04 w b arpere e A e 104 | R ey hOArarand
T ;
[ | [ \
od od
/ / \
BUE! -10d
/
20 d — - 20 di — —
i e i == v
ot dom. ~30
-40d -40 d
50 d -50 di
&nd 60 d
CF B36.5 MHz 10001 pts Span 10.0 MHz CF 836.5 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 837.5380 MHz 15.90 dBm ML L £37.0370 MHz 14.66 dBm
TL 1 834261224 MHz 10.25 dBm Occ Bw 4.485551345 MHz T1 L 834.253225 MHz 8.66 dBm Occ Bw 4.513548645 MHz
T2 1 838.747778 MHz 10.62 dBm T2 1 838.766773 MHz 9.87 dém
L JL J L JL e

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number

: A7-8 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum L"_‘;“ ctrum l“r‘,‘
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,10 dB & RBW 300 kHz
o att 30dB SWT 127 ps @ VBW 1MHz  Mode FFT e att a0de SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.41 dBm| mili] 15.84 dBm|
20 M1 834.89420 MHz - 837.16190 MHz
[ P X w»--\;)‘-‘rf"‘\'_/—wﬂ 0.197080292 MHz V\Vo\miwu\: 0.013098690 MHz
10 d T 10 d -
4
od / 4 od '\
BUE! \ -10d
/ \\ -
20 df = = 20 df ==
| — | .
) a0
-40d -40 d
50 df -50 di
60 d -60 db
CF 836.5 MHz 10001 pts Span 20.0 MHz CF 836.5 MHz 10001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 834.8942 MHz 17.41 dBm ML 1 837.1619 MHz 15.84 dBm
T1 1 831.84447 MHz 9.11 dBm oce Bw 9.197080292 MHz T1 1 831.99445 MHz 10.34 dBm oce Bw 9.01309869 MHz
T2 1 941.04155 MHz 11.80 dBm T2 1 841.00755 MHz 9.48 dbm
L L J - L Ju J b
ectrum L"_‘;“ pectrum l“r‘,‘
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,10 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode FFT e att a0dE SWT 12,6 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.92 dBm| mili] 15.47 dBm|
20 . 21310 MHzZ| - 835.69610 MHz
- c By 13480651935 MHz 1 Oce B 13.468653135 MHz
" oo o ¥ AN P, W
T T
|
y r 1,
04 - A \
) N \
v
| VT o Ve M
et
40 df -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 10001 pts Span 90.0 MHz CF 836.5 MHz 10001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 835.2131 MHz 16.32 dBm M1 835.6061 MHz 15.47 dBm
TL 1 829.75667 MHz 11.32 dBm Occ Bw 13.480651535 MHz T1 L 82076567 MHz 9.50 dBm Occ Bw 13.458653135 MHz
T2 1 843.23733 MHz 10.97 dBm T2/ 1 B843.23433 MHz 8.13 dBm
L JL J L JL e

TEL : 886-3-327-3456

FAX:

886-3-328-4978

Page Number

1 A7-9 of 29




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

ectrum

Lm lun
v i
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 11,10 db @ RBW 100 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode FFT b ALt 30 de SWT 1B.9 ps & VBW 300 kHz Mode FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] dBm MiL1]
2 635,981210 MHz o )
Occ Bw 1.094970503 MHz| K:)\ c Bw 2.733926607 MHz|
Al i e d I Yot At AV s AN
10 df 10 ,
J \
od i 0 '
/
/ \
-10 df -10 d / .
d N\
204 20d 4
N Y ~
-0 s - =20
S —
-40 d -40 de
50 df 50 d
&nd -60 di
MHZ 10001 pts Span 2.8 MHz CF 836.5 MHz 10001 pts Span 6.0 MHz
r Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.98121 MHz 13.92 dam ML L 835.86056 MHz 15.34 dam
T1 1 835.953775 MHz 7.71 dBm Oce Bw 1.094370503 MHz T1 L 835.131537 MHz 8.78 dBm Oce Bw 2733926607 MHz
T2 1 837.048745 MHz 5.38 dam T2 1 837.865463 MHz 9.82 dam
L ] J - \ JU J ) v
Spectrum LE}“ vectrum l"r‘,’
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db @ RBW 300 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 12.7 ps & VBW 1 MHz Mode FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 14.27 dBm) MiL1] 15.60 dBm)
2 836, 707000 MHz o . B34.16420 MHZ
T Occ Bw 4.5015499845 MHz| X Occ Bw 09.047095290 MHz|
10 d 1 A f‘"\ Ay 2 104 o Ve il S N s
i i /
0 { 1 0 d
| \ /
-1 d / il 10 di L
3 / |
204 . 20d /" v
. A L
) -~ L et || A,
-40 df
50 df 50 d
-6 df -60 di
CF B836.5 MHz 10001 pts Span 10.0 MHz CF 836.5 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.707 MHz 14,27 dBm ML L £34.1542 MHz 15.60 dam
T1 1 834.248225 MHz 8.84 dBm Oce Bw 4.501549645 MHz T1 L 831.93845 MHz 8.26 dBm Oce Bw 9.04709529 MHz
T2 1 838.749775 MHz 8.80 dam T2 1 840.98555 MHz 9.5 dam
L I 4 [S JL 4 -

Ref Level 30,00 cBm
o att 30 dB
SGL Count 100/100

Offset 11,10 db & RBW 300 kHz
SWT

12.6 ps @ VBW 1 MHz

Mode FFT

(@ 17k Max

MiL1] 71 dBm|

B42.88640 MHz|

oOce Bw 13.456654335 MHZ|

SN L

60 df

CF B36.5 MHz

10001 pts

Span 30.0 MHz

Marker

r
Type | Ref | Tre | X-
M1 1

value 1 Y-value |

Function |

Function Result

TL 1

842.8864 MHz
829.74768 MHz
943.20433 MHz

13.71 dBm
9.31 d8m
8.04 dBm

Oce Bw 13456654335 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG422321-02A

LTE Band 26
Middle Channel / 1.4MHz / 256QAM Middle Channel / 3MHz / 256QAM

e ) & [=
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,10 dB & RBW 100 kHz
o att 30dB SWT  63.2ps @ VBW 100 kHz  Mode FFT e att a0 dE SWT  18.0ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 3.61 dBm) mili] 14.14 dBm|
20 896.699900 MHz - 897.561290 MHz
‘xio\ c Bw 1.083771623 MHz| oce By M1 2.714728527 MHz
s 7 104 Lyt al %
/
od od i y
/ I\ / \
04 10 d \
20 d 20 T
\ /
-30 -3 =
M\f\_{‘- A n Rw—-' T T
o d e -40 d
50 d -50 di
-60 d 60 d
CF B36.5 MHz 10001 pts Span 2.8 MHz CF 836.5 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 836.6999 MHz 13.61 dBm M1 837.56129 MHz 14.14 dBm
TL 1 835956854 MHz 5.79 dém Occ Bw 1.083771623 MHz T1 L 835.136736 MHz 6.78 dBm Occ Bw 2.714726527 MHz
T2 1 837.040626 MHz 4.98 dBm T2/ 1 837.853465 MHzZ 7.15 dam
L ] J - \ JU J ) v

Middle Channel / 5SMHz / 256 QAM Middle Channel / 10MHz / 256QAM

Spectrum L? pectrum l"r‘,’
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db @ RBW 300 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 12.7 ps & VBW 1 MHz Mode FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 10.97 dém| mili] 14.16 dBm|
20 834.808200 MHz - 837.44790 MHz
1 Occ Bw 4478552145 MHz| Ik Occ Bw 09.047095290 MHz|
10 d Ao = e 104 L= A +
7 T i Y
f } f \
od od t
! )
/ \ / \
-10 df -10 d +
20 d 20 di A\
/ / \
30 # < -30 7 7 B Sy —
AN SV AR A sl BV ~
-40 d -40 d
50 d -50 di
-60 d 60 d
CF B36.5 MHz 10001 pts Span 10.0 MHz CF 836.5 MHz 10001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834.8082 MHz 10.97 dam ML 37,4470 MHz 14,16 dam
TL 1 834.265223 MHz 5.89 dm Oce Bw 4,478552145 MHz T1 L 831.97445 MHz 7.33 dbm Oce Bw 9.04709529 MHz
T2 1 838.743776 MHz 5.71 dam T2 1 841.02155 MHz 6.87 dam
L I 4 [S JL -

Lnn
v
Ref Level 30.00 GBm  Offset L1110 OB & RBW 300 kHz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode FFT
SGL Count 100/100
@ 1Pk Max
mili] 12.62 dBm|
20 832.69040 MHz
M1 Occ Bw 13.399660034 MHz|
o s
10 d T Y T v
Y
0 { ¥
10 d L\
\
20 df
I A
-30 / \'
v o VA RYoy
Tt Ve oy
-40d
50 d
-60 d
CF B36.5 MHz 10001 pts Span 90.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 832.6904 MHz 12.62 dBm
TL 1 929.90467 MHz .92 dem Occ Bw 13.399560034 MHz
T2 1 943.20433 MHz 6.43 dBm
L I 4 L
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SPORTON LAB.
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Report No. : FG422321-02A

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 11,10 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GliNEKARS_ PAES
¥ ; ; Aks Line _§PURIDUS_LINE_ABS PAS
20 dIB’I'F“H PURIOUS INE_ABS P "-\ 20 GBH‘.‘P Iﬁ‘k!\ S
10 dBm f \ 10 dBm m
CL- k 0 dBm J‘
-10 dem -10 dBm |
SPURIOUS_LINE_ABS \ !
-20 dem k_ 20 dBm—
-30 dem : -30 dem Y
‘ \
-40 dBm Jf’{ \44.,,-\%-. -40 dBm, "
-50 dem . ﬂeﬁ;‘,{ \_‘
w__m_yw -\\J%h_
o S| e
=60 dem 50 dBm
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,06404 MHz -50.96 dem -37.06 06 847,000 MHz B 100 000 kHz e ey 21,48 dBm —aﬁl
523.000 MH2 | B4.000 MHz 20.000 kHz 823,35950 MHz -18.12 dém -5.12.d8 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -19.01 dBm -6.91 dB
£24.000 MHz 526000 MHz 100.000 kHz 624.24675 MHz 21.25 dem -8.75 dB& £50.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -52.34 dbm -35.34 db
S
.
Il e 11 [ 7
Pares® Date: §.MOV.2024 O 54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 20,00 dém  Offset 11.10 dB

Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr

Limit §heck PAES | SPURIGE CHEKABS_ PABS

6 3 5 ABS Line SPURIDUS, INE_ABS PASS
20 dIB!I'F“H PURIOUS_) INE_ABS PABS 20 dbm
e feoe,
10 dBm / | 10 dta]‘. \
ods : 1 0B t
L]
-10 d8m f -10 dpm
SPURIOUS_LINE_ABS \
-20 dem j w -20 fiem
<30 dem -30 derm .
-40 dem / Lt -40 dBm g N
-50 dem L -50 dem: =
ISR B Qe

-60 dBm 50 dem - —
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit

£15.000 MHz 823,000 MHz 100,000 kHz 822,99500 MHz -34.32 dém -21.32 d& 847.000 MHz §49.000 MHz 100.000 kHz 847.04805 MHz 13.02 dBm -16.98 d&

523.000 MH2 | B4.000 MHz 20.000 kHz 823,35950 MHz -23.62 dbm -10.62 d& 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -24.53 dBm -11.53 dB

524.000 MHz 826,000 MHz 100,000 khz §24,70629 MHz 13.46 dBm -16.54 dB 850.000 MHz 860.000 MHz 100000 kHz £E0.01435 Mz 34 41 cbm 314108,

Y
I it i
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SPORTON LAB.
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PAES | SPURIGIECHNEKABS PAES

. ; ; AES Line _$PURIDUS_LINE_ABS PAB:
20 dhin® —pPURIOUS. LINE_ABS P, [_\ 20 dbime [#\ 5
10 dem \ 10 dBm: ( \l
o ‘ ‘h 0 dem ]J i
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS \ fi
20 dBm \‘L -20 dBm—}
-30 dBm I{ -30 dBm—y i
/ [\
-40 dem 5 \\L -40 dem 1‘1\
/| ‘
-50 dem M"‘“‘Jﬂ] M k|
— ] -
&0 dBm 60 dBm I - .
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

§15.000 MHz 823,000 MHz 100.000 kHz 822,94006 MHz -52.14 d&m -39.14 d8 847.000 MHz 849,000 MHz 100.000 kHz 548,74326 MHz 20.75 dBm -9.25 db

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -15.21 dBm -6.21 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -20.08 dBm -7.08 dB

824.000 MHz 826.000 MHz 100.000 kHz 82422278 MHz 20.30 dBm -9.70 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -51.98 dbm -38.58 db

S
Y
il [ I [] W
Date: 9 03:5 Date: 5.NOV.2024 O

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr

Limit Fheck PAES | SPURIGNIECHHEKABS PABS

¥ . ; AlS Line _§PURIDUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm / "\I 10 derf """"\
0d8 { \ o cerd \
-10 dBm -10 dpm
SPURIOUS_LINE_ABS \
-20 dgm ; T -20 gBm
-30 dBm " 0 dBm \"\k
-40 dem "'VJJW 40 dem H;Jh
-50 dBm B Y
A 50 dem
TR By B e
&0 dem 50 dBm —
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

§15.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -38.14 dBm -25.14 d8 847.000 MHz 849,000 MHz 100.000 kHz 548,08392 MHz 12.57 dBm -17.43 dB

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -25.57 dBm -12.57 dB 543,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -24.74 dBm -11.74 dB

824.000 MHz 826.000 MHz 100.000 kHz 825.10190 MHz 12.32 dém ~17.68 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,03497 MHz -37.54 dbm -24.54 db

Y
)i i )
9.M0V.2024 0
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SPORTON LAB.
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LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum = um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKABS PABS

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P f‘\ 20 ghine /\ 5
10 dem ]} \ 10 dBm: ‘ \l
0ds | 0 dem j
-10 d8m | -10 dBm.
SPURIOUS_LINE_ABS \ /
20 dBm \ -20 dBm ]
-30 dBm {f 5 -30 dBm—z \
40 dem iy -40 dem /“ \
-50 dem W] \Aulm.",}. }b&m‘/ .
. MJMT J\/ i
EaiGy i 50 dBm J“.'v — —— —
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,97203 MHz -52.87 dém -39.87 de 847.000 MHz 849.000 MHz 100.000 kHz 848,75524 MHz 19.68 dBm -10.32 d&

823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -21.05 dém -8.05 dB 949,000 MHz 850,000 MHz 20,000 kHz 340,00150 MHz -21.18 dbm -5.18 dB

824.000 MHz 826.000 MHz 100.000 kHz 82424276 MHz 19.48 dém ~10.52 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -53.28 dbm -40.28 db

S
T
il (] i [1 7
Date: 3 Date: 9.NOV.2024 03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm et \ 10 d? %
0 dB [f 0 de ‘
T |
-10 dem - -10 dpm
SPURIOUS_LINE_ABS ' \
-20 dem J 20 #Bm J‘
-30 dem ‘ dem T
-40 dem M-J 40 dem Py
-50 dem )L 50 dem ‘\J\\
- BN DIy —
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -42.61 dém -29.61 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz E‘Té‘ﬁ; MAz 11.25 dBm -18W|
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -27.28 dém -14.20 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -26.52 dBm -13.52 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.64236 MHz 11.38 dBm -18.62 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001459 MHz -41.91 dBm -28.91 db
Y
)i i )
9.M0V.2024 04
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG422321-02A

LTE Band 26 / 1.4MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum = um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr

Limit Fheck PAES | SPURIGIECHNEKABS PAES

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dBm l[\\ 10 dBm ‘A\
I
0 ds / i 0 dem J +
-10 dBm l -10 dBm.
SPURIOUS_LINE_ABS H "
-20 dBm # ‘1{ -20 dBm JJ
-30 dBm ! \ \
-40 dBm / 1 n‘\ T
-50 dBm W t\\
&0 dB -+ J‘/ N N
m [~ w
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -56.03 dém -43.03 de 847.000 MHz 849.000 MHz 100.000 kHz 848,75524 MHz 16.28 dBm -13.72 d&

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -26.42 dBm -13.42 dB 949,000 MHz 850,000 MHz 20.000 kHz 540,00050 MHz -95.45 dbm -12.45 dB

824.000 MHz 826.000 MHz 100.000 kHz 82427672 MHz 15.77 dém ~14.23 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -55.61 dbm -42.61 dB

S
Y
il [ I 1 W
Date: 9 02152148 Date: 5.NOV.2024 03:57:02

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm = 10 dBiy
0 de { ] 0 uarH‘ \
-10 dem ,Jl \ -10 dpm
SPURIOUS_LINE_ABS J ]1 \
-20 dem l 'h 20 dBm J
-30 dem / )\\ -308m .\
-40 dem 1f ~40 dBm ‘n,‘\
by
-50 dem Avd-f 50 dem 4\“]‘\\
—
T——
-1 i 50 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,34805 MHz ~46.78 dém ~33.78 0B 000 MiE | B45 o0 Wiz 100,000 Kiz ey eI T -ZUWI
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,53550 MHz -28.61 dém -15.61.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -29.51 dBm -16.51 dB
£24.000 MHz 525000 MHz 100.000 kHz 524.60440 MHz 9.38 dBm -20.62 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -44.91 dBm -31.91 dB
Y
i J1 r3
9.M0V.2024  04:01:15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02A

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =il s um 7
Ref Level 30.00 dBm  Offset 11.10 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line _$PURIOUS, NE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm - 1B v
odB f( \ dem T
-10 dem : -10 dBm -
SPURIOUS_LINE_ABS If
20 dem } 20 dim l\-
-30 dBm -30 dem
v Ny
40 dBm 40 dBm
Py \"\..___
-50 dam -50 dem
R Mo ~
SRR Ny e
-0 dBém 50 dBm ]
Start 815.0 MHz 3003 pts Stap 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,94006 Mnz ~30.79 dém -17.75 6B §46.000 MHz | 849,000 MMz 100,000 Kiz e bede e 587 B -ZUWI
523.000 MH2 | 694,000 MHz 30.000 kHz 823,35950 MHz ~25.66 dbm -12.56 d& 949,000 MHz | 850000 MHz 30,000 kHz £49,00050 MHz -25.55 dBm -12.55 dB
£24.000 MHz 527.000 MHz 100.000 kHz 624.29820 MHz 9.48 dBm -20.52 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,05495 MHz -25.83 dBm -16.83 dB
S
.
I - i 1 B2
Date 3 Dd:12:48 Date: 9.h 2024 04:17:02

LTE Band 26 /

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.10 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
| 3 3 AES Line _$PURIOUS, NE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm - - 10.4pm
. I~ ™
ode i' | dem ¥
-10 dém T -10 dBm. ¥
SPURIOUS_LINE_ABS ‘I
20 dem } 20 dem L
-30 dBm # -30 dBm w__
-40 dBm o~ _//11 -40 dem
1 u““‘-‘-\__
-50 dem — 50 dBm foe
___._WAL,--—-YM"*‘—"—_'“ e
-0 dém 50 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Range Up REW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,05604 MRz -32.66 dBm -19.66 05 §46.000 MHz | 849,000 MMz 100.000 KAz cieEiee e .62 B -mﬁl
523.000 MH2 | 694,000 MHz 30.000 kHz 823,55950 MHz ~26.17 dbm -13.17.d8 949,000 MHz | 850000 MHz 30,000 kHz 849,01748 MHz -27.26 dBm -14.26 dB
£24.000 MHz 527.000 MHz 100.000 kHz 625,50899 MHz 8.78 dBm -21.22 d& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -31.37 dBm -18.37 dB
.
)i i )
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SPORTON LAB.
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Report No. : FG422321-02A

LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =il s um 7
Ref Level 30.00 dBm  Offset 11.10 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
| 3 3 AES Line SPURIOUS, NE_ABS PAS!
20 dIBIﬂr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
e, i |
ode (| p cem i
-10 dem } \ 10 dBm -
SPURIOUS_LINE_ABS H i
-20 dem l 20 dBm L
-30 dem _“/ -30 dem \MW
-40 dam — "‘"JLM 40 dBm |
50 dam = = 50 dBm ———
e
R PS— B | -
-80 dBm 50 dBm
Start 815.0 MHz 3003 pts Stap 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,90010 MHz -36,48 dBm -23.48 06 846.000 MHz 849,000 MHZ 100 000 kHz e T e 770 dom -ZZWI
523.000 MH2 | 694,000 MHz 30.000 kHz 823,55550 MHz ~27.70 dbm -14.70 d& 949,000 MHz | 850000 MHz 30,000 kHz 849,01449 MHz -28.62 dBm -15.62 dB
£24.000 MHz 527.000 MHz 100.000 kHz 626,05445 MHz 7.30 dBm -22.70 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850,06494 MHz -34.28 dBm -21.28 dB
S
.
I - i 1 B2
Date 3 114 3 Date 9. NG 2024 o7

LTE Band 26 / 3MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.10 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PAES | SPURIGHE GHBEKARS_ PARS
| 3 3 AES Line _$PURIOUS, NE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
oy e
ode { \ ‘
/ il |
-10 dBm |10 dem -
SPURIOUS_LINE_~BS f ]'
20 dem l 20 dBm 1
-30 dBm ! -30 dem
40 dom — ,f' 40 dem \W_wh_
e Iw’w
-50 dém ——— -50 dBm — —
__—a-—"“"‘—ﬂ L-t“‘-‘-—___,\
-0 e 50 dBm
Start 815.0 MHz 3003 pts Stap 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,08801 MRz -40,25 dém -27.05 dB §46.000 MHz | 849,000 MMz 100,000 Kiz e eaot e T -24W|
523.000 MH2 | 694,000 MHz 30.000 kHz 823,35950 MHz -29.04 dBm -16.04 d8 949,000 MHz | 850000 MHz 30,000 kHz 849,02647 MHz -30.75 dBm -17.75 dB
824.000 MHz B27.000 MHz 100.000 kHz 825.20529 MHz 5.27 dBm -24.73 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -37.51 dbm -24.91 dB
.
I J1 r3
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LTE Band 26 / 5SMHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =il s um 7
Ref Level 30.00 dBm  Offset 11.10 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬂr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
[n,.-,w - ST ety A v«fw\
0dB 1 “\ qdam
10 dem f ! 10 dem
SPURIOUS_LINE_ABS ‘J‘ 1 H
20 dem J. Al | -20 e vk‘
-30 dBm -30 dem
JESEESS e, e R e e
il e
40 dBm -
w’—“—’«. -
e 50 dém
N
-60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 922,98002 MRz ~31.46 dem -18.46 0B §44.000 MFz | 849,000 MMz 100,000 Kiz T 50 dbm -zzﬁl
£23.000 MHz 824,000 MHz 50.000 kHz 823,98352 MHz -25.45 dem -12.49 dB 549,000 MH= 850,000 MHz 50.000 kHz 349 02747 MHZ 24 74 dBm li74de
£24.000 MHz 529.000 MHz 100.000 kHz 624.95155 MHz 7.40 dBm -22.60 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -31.00 dBm -18.00 dB
S
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LTE Band 26 /

5MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGIBCHNEKARS PABS
Line _$PURIOUS_| INE_ABS PABS Line _§PURIOUS_| INE_ABS PASS
20 dBm 20 dém:
10 dem 10 dBm:
[ e -ﬂvwﬂ_o»--ﬂv\-)-ﬁw\"'\“"\ AW#‘W\WMM
0ds f + dBm
-10 d8m J k 10 dBm
SPURIOUS_LINE_ABS J L ‘
-20 dBm 4 r-zn dBm

-30 dBm / -30 dBm
e ol KT s—
-40 dem -40 dem =
....—--’/ S
50 dem 50 dem —
p—
~
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

§15.000 MHz 823,000 MHz 100.000 kHz §22,97203 MHz -33.52 dBm -20.52 dg 844.000 MHz 849,000 MHz 100.000 kHz 844,47702 MHz 6.58 dBm -23.42 db

823.000 MHz 824,000 MHz 50.000 kHz 823,99950 MHz -26.35 dBm -13.35 dB 549,000 MHz 850,000 MHz 50.000 kHz 849,01748 MHz -28.17 dBm -15.17 dB

824.000 MHz 829.000 MHz 100.000 kHz 826.33017 MHz £.46 dBm -23.54 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -32.75 dbm -19.75 db
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